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Appendix B.l: Test Results of 99% Bandwidth

TestMode Antenna Channel OCB [MHz] FL[MHz] FH[MHz] LimitfMHz] Verdict
2402 0.89944 2401.549 2402.448 PASS
DH5 Antl 2441 0.90444 2440.540 2441.444 PASS
2480 0.90073 2479.542 2480.442 PASS
2402 1.2590 2401.358 2402.617 PASS
3DH5 Antl 2441 2.2443 2439.552 2441.797 PASS
2480 1.3308 2479.326 2480.656 PASS
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Appendix B.2: Test Results of 20dB Bandwidth

TestMode | Antenna | Channel | 20db EBW[MHz] FL[MHz] FH[MHz] LimitfMHz] | Verdict
2402 0.954 2401.517 2402.471 PASS
DH5 Antl 2441 0.951 2440517 2441.468 PASS
2480 0.942 2479.529 2480.471 PASS
2402 1.299 2401.340 2402.639 PASS
3DH5 Antl 2441 1317 2440.322 2441.639 PASS
2480 1.314 2479.322 2480.636 PASS
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Appendix B.3: Test Results of Carrier Frequency Separation

TestMode Antenna Channel Result[dBm] Limit[dBm] Verdict
DH5 Antl Hop 1.116 >0.954 PASS
3DH5 Antl Hop 1.006 >0.878 PASS

ScalwiDiv 10 0B

U1 2 480500 v
L

S OG0
¥ong et ¥ ()

DH5_AntL_Hop

Atw W0 Lot e

Dew) L8

Rt Lyl Offaut 530 B
Re! Lavel 3000 4B

080 BW 200 b2

AN T Emeen (N

Aual 10X
™

Slop 2442500 Otalf
Sesep 1.00 ms (1001 prsyi )

oo N A

3DH5 Antl Hop

SAts W I fat e

Dew (e
e

' Rt Ll Offaut B30 o8

ScaleiDiv 10 a8

S 2 480500 Qv
ARes BW 100 ke

| oM ?

el Lavel 3000 4B

S0R0 BW 300 M2

A e Frmame Y
e L
Tig Froe lias

Slop 2442500 :n-a: |
Seoep 1.00 ms (1001 prsp )

oo ]




Appendix B A TUVRheinland®

Prufbericht - Produkte CN22DJA9 002
Test Report - Products Page 9 of 42

Appendix B.4: Test Results of Number of Hopping Frequency

TestMode Antenna Channel Result{Num] Limit[Num] Verdict
DH5 Antl Hop 79 =15 PASS
3DH5 Antl Hop 79 215 PASS
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Appendix B.5: Test Results of Time of Occupancy

TestMode Antenna Channel ELTE )i [t Result[s] Limit[s] Verdict
[ms] [Num]
DH1 Antl Hop 0.38 311 0.119 <0.4 PASS
DH3 Antl Hop 1.64 156 0.255 <0.4 PASS
DH5 Antl Hop 2.89 118 0.34 <0.4 PASS
3DH1 Antl Hop 0.39 309 0.12 <0.4 PASS
3DH3 Antl Hop 1.64 158 0.259 <0.4 PASS
3DH5 Antl Hop 2.89 102 0.295 <0.4 PASS
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Appendix B.6: Test Results of Conducted Spurious Emissions Measured in 100 kHz
Bandwidth

Conducted Spurious Emission

FregRange ReflLevel Result Limit "
TestMode Antenna Channel [I(\l/le]g [dBrm] [dBm] ([dBm] Verdict
Reference 4,98 4.98 PASS
2402 30~1000 4,98 -62.95 <-15.02 PASS
1000~26500 4,98 -54.26 <-15.02 PASS
Reference 5.38 5.38 PASS
DH5 Antl 2441 30~1000 5.38 -62.47 <-14.62 PASS
1000~26500 5.38 -54.65 <-14.62 PASS
Reference 5.59 5.59 PASS
2480 30~1000 5.59 -62.21 <-14.41 PASS
1000~26500 5.59 -53.9 <-14.41 PASS
Reference 3.02 3.02 PASS
2402 30~1000 3.02 -63.1 <-16.98 PASS
1000~26500 3.02 -52.84 <-16.98 PASS
Reference 4.10 4.10 PASS
3DH5 Antl 2441 30~1000 4.10 -63.23 <-15.9 PASS
1000~26500 4.10 -53.34 <-15.9 PASS
Reference 478 4.78 PASS
2480 30~1000 4,78 -62.24 <-15.22 PASS
1000~26500 4.78 -53.45 <-15.22 PASS
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Band Edge
RefLevel Result Limit :
TestMode Antenna ChName Channel (0B [dBn ([dBn] Verdict
Low 2402 5.65 -51.06 <-14.35 PASS
High 2480 6.11 -50.58 <-13.89 PASS
DHS Antl Cow Hop_ 2402 558 ~49.98 <14.42 PASS
High Hop_2480 6.51 -49.84 <-13.49 PASS
Low 2402 4.52 -35.52 <-15.48 PASS
High 2480 6.78 -45.42 <-13.22 PASS
3DH5 Antl Low Hop_2402 2.53 -50.13 <-17.47 PASS
High Hop_2480 553 -50 <1447 PASS
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Appendix B.7: Test Results of Radiated Spurious Emissions

Note: 1. this testing was carried out on different modulations, but only the worst case was presented in this
report. 2. Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement
results below 30MHz and 18GHz - 26.5GHz were greater than 20dB below the limit, so only the radiated
spurious emissions from 30MHz to 18GHz were reported.

30MHz - 1GHz

EUT Information

EUT Name: ELAN 12” Touch Panel User Interface
Model: ITP-12
TestMode: BR_DH5_Mid channel
Order No/Sample No: 168362723/A003230744-008
TestVoltage: 120V/60Hz
Remark: Temp 23 Humi:56%
TestStandard: FCC 15.247
Tested By: KeiZhang
Reviewed By: Terry Yin
80T
701
60T
e T
> 50T |_
m T J
2 a0 ! * Z
% 30T
— 1 * *
201
10
0 : ——t—t—t : : : : ———t—t |
30M 50 60 80 100M 200 300 400 500 800 1G

Frequencyin Hz

Critical Freqgs

Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) dBpV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
34.588846 19.74 40.00 20.26 100.0 | H 238.0 -22.4
94.020000 24.30 43.50 19.20 | 100.0 | H 288.0 -20.3

156.398462 24.91 43.50 18.59 100.0 | H 112.0 -22.2
307.308077 39.41 46.00 6.59 100.0 | H 161.0 -16.4
629.758462 37.42 46.00 8.58 100.0 [ H 321.0 -9.7

Final Result

Frequency QuasiPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBpVv/m) (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name:
Model:
TestMode:

Order No/Sample No:

ELAN 12” Touch Panel User Interface

ITP-12
BR_DH5_Mid channel

168362723/A003230744-008

TestVoltage: 120V/I60Hz
Remark: Temp 23 HumMi:56%
TestStandard: FCC 15.247
Tested By: Kei Zzhang
Reviewed By:. Terry Yin
80T
70T
60T
£ uf r
= 50T
m -+ J
< 40 ! *
E T* % *
20T
10T
0 } } } +— } } } } } } +— |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequencyin Hz
Critical Freqgs
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuv/m) | (dBpv/m) (dB) (cm) (deg) (dB/m)
32.611539 33.91 40.00 6.09 100.0 | V 49.0 -22.9
91.259231 32.58 43.50 10.92 100.0 | V 33.0 -21.0
144.795769 28.29 43.50 15.21 100.0 | V 0.0 -22.6
308.464615 33.62 46.00 12.38 100.0 | V 0.0 -16.4
623.602692 38.98 46.00 7.02 100.0 | V 81.0 -9.8
Final Result
Frequency QuasiPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBpV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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1GHz - 18GHz
Note: The highest waveform in the figure is Bluetooth Fundamental.

EUT Information

EUT Name: ELAN 12” Touch Panel User Interface
Model: ITP-12
TestMode: BR_DH5_Low channel
Order No/Sample No: 168362723/A003230744-008
TestVoltage: 120V/I60Hz
Remark: Temp 23 HumMi:56%
TestStandard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
1307
120
100t
€ 1
= 80T
m 1
©
S 60T *
[
40-| *
201
0 : : : : H
1G 2G 3G 4G 5G 6.2G

Frequency in Hz

Critical Freqgs

Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.

(MHz) (dBpVv/m) | (dBpuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2476.790000 59.84 — 74.00 14.16 100.0 | H 0.0 7.4
2477.980000 47.59 54.00 6.41 100.0 | H 0.0 7.4
2700.170000 49.11 54.00 489 | 100.0 | H 106.0 7.5
2700.340000 52.85 74.00 21.15| 100.0 | H 94.0 7.5
4811.000000 50.49 74.00 2351 | 100.0 | H 346.0 11.8
4811.000000 39.47 54.00 1453 | 1000 | H 346.0 11.8

Final Result

Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) dB) (cm) (deg) (dB/m)
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EUT Information
EUT Name:

Model:

TestMode:

Order No/Sample No:

ELAN 12” Touch Panel User Interface
ITP-12

BR_DH5_Low channel
168362723/A003230744-008

TestVoltage: 120V/I60Hz
Remark: Temp 23 HumMi:56%
TestStandard: FCC 15.247
Tested By: Kei Zzhang
Reviewed By: Terry Yin
130T
120t
100t
£ 1
Z 80T
o i
©
S 60T .
g % husig
(]
— i [ | —-W
40 = L
- gl
20
0+ } } } } H
1G 2G 3G 4G 5G 6.2G
Frequency in Hz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.
(MH2) (dBuV/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
2699.660000 53.78 74.00 20.22 | 100.0 | V 147.0 7.5
2699.830000 50.43 54.00 3.57 100.0 | V 147.0 7.5
4804.000000 41.09 54.00 12.91 100.0 | V 141.0 11.8
4808.000000 51.22 — 74.00 22.78 100.0 | V 230.0 11.8
5399.500000 53.51 — 74.00 20.49 100.0 | V 148.0 13.5
5400.000000 47.60 54.00 6.40 | 100.0 | V 148.0 135
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) [ (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information
EUT Name: ELAN 12” Touch Panel User Interface
Model: ITP-12
TestMode: BR_DH5_Low channel
Order No/Sample No: 168362723/A003230744-008
TestVoltage: 120V/I60Hz
Remark: Temp 23 HumMi:56%
TestStandard: FCC 15.247
Tested By: Kei Zzhang
Reviewed By: Terry Yin
130T
120
100t
€ 1
= 80T
m 1
©
= 60T
> 4
3 *
40+
1 *
20T
0 : : : : |
6.2G 8 9 10G 18G

Frequency in Hz

Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.

(MHz) @Buv/m) | (@Bpv/im) | @Bpv/m) | (dB) cm) (deg) | @B/m)
7207.425000 33.71 5400 | 2029 | 1000 | H 323.0 8.8
7224.633333 42.48 74.00 | 31.52 | 100.0 | H 129.0 8.7

Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.

(MHz) @Buv/m) | @Buvim) | (dB) (cm) (deg) | (dB/m)
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EUT Information

EUT Name:
Model:
TestMode:

Order No/Sample No:

TestVoltage:
Remark:
TestStandard:
Tested By:
Reviewed By:

130T
120T

1001

ELAN 12” Touch Panel User Interface
ITP-12

BR_DH5_Low channel
168362723/A003230744-008
120V/60Hz

Temp 23 HumMi:56%

FCC 15.247

Kei Zzhang

Terry Yin

Level in dBuVv/m

Critical Fregs

8 9 10G 18G
Frequency in Hz

Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.

(MHz) dBuVv/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7201.033333 43.41 74.00 30.59 100.0 | V 301.0 8.8
7208.900000 33.66 54.00 20.34 100.0 | V 187.0 8.8

Final Result

Frequency
(MHz)

MaxPeak

Limit Margin | Height | Pol Azimuth Corr.

(dBuV/m)

dBuv/m) | (dB) (cm) (deg) | (dB/m)
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A TUVRheinland*

EUT Information

EUT Name:
Model:
TestMode:

Order No/Sample No:

TestVoltage:

ELAN 12” Touch Panel User Interface

ITP-12

BR_DH5_Mid channel
168362723/A003230744-008
120V/I60Hz

Remark: Temp 23 HumMi:56%
TestStandard: FCC 15.247
Tested By: Kei Zzhang
Reviewed By: Terry Yin
130T
120t
1001
£ 1
3 8ot
s} I
©
S 60T .
(0]
s T * *
)
40+ *
|
201
0 } } } }
1G 2G 3G 4G 5G
Frequency in Hz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) @Buv/m) | (@Buv/im) | (dBuv/m) (dB) (cm) (deg) | (dB/m)
2700.170000 48.61 54.00 5.39 100.0 | H 99.0 7.5
2700.510000 53.61 -—- 74.00 20.39 100.0 | H 99.0 7.5
4878.000000 38.82 54.00 15.18 100.0 | H 128.0 11.8
4879.000000 49.74 -—- 74.00 24.26 100.0 | H 80.0 11.8
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name:
Model:
TestMode:

Order No/Sample No:

ELAN 12” Touch Panel User Interface
ITP-12

BR_DH5_Mid channel
168362723/A003230744-008

TestVoltage: 120V/I60Hz
Remark: Temp 23 HumMi:56%
TestStandard: FCC 15.247
Tested By: Kei Zzhang
Reviewed By: Terry Yin
130T
120t
100t
£ 1
Z 80T
o i
©
<
= 60_-
5 , -
: 4 % &
-
40+
20T
0 t } } } H
1G 2G 3G 4G 5G 6.2G
Frequency in Hz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.
(MH2) (dBuV/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
2700.000000 53.29 74.00 20.72 | 100.0 | V 144.0 7.5
2700.340000 49.95 54.00 4.05 100.0 | V 144.0 7.5
4881.500000 40.46 54.00 13.54 100.0 | V 149.0 11.8
4905.500000 51.47 — 74.00 22.53 100.0 | V 155.0 11.8
5400.000000 54.46 — 74.00 19.54 100.0 | V 155.0 13.5
5400.000000 47.81 54.00 6.19 | 100.0 |V 155.0 13.5
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) [ (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information
EUT Name: ELAN 12” Touch Panel User Interface
Model: ITP-12
TestMode: BR_DH5_Mid channel
Order No/Sample No: 168362723/A003230744-008
TestVoltage: 120V/I60Hz
Remark: Temp 23 HumMi:56%
TestStandard: FCC 15.247
Tested By: Kei Zzhang
Reviewed By: Terry Yin
130T
120
100t
€ 1
= 80T
m 1
©
= 60T
> 4
3 *
40+
1 *
20T
0 : : : : |
6.2G 8 9 10G 18G

Frequency in Hz

Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.

(MHz) @Buv/m) | (@Bpv/im) | @Bpv/m) | (dB) cm) (deg) | @B/m)
7329.850000 33.11 5400 | 20.89 | 1000 | H 90.0 8.1
7339.683333 42.40 74.00 | 31.60 | 100.0 | H 0.0 8.1

Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.

(MHz) @Buv/m) | @Buvim) | (dB) (cm) (deg) | (dB/m)
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EUT Information
EUT Name:
Model:
TestMode:
Order No/Sample No:
TestVoltage:
Remark:
TestStandard:
Tested By:
Reviewed By:

130T
120T

1001

ELAN 12” Touch Panel User Interface
ITP-12

BR_DH5_Mid channel
168362723/A003230744-008
120V/60Hz

Temp 23 HumMi:56%

FCC 15.247

Kei Zzhang

Terry Yin

Level in dBuVv/m

Critical Fregs

8 9 10G 18G
Frequency in Hz

Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) dBuVv/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)

7287.566667 33.49 54.00 20.51 100.0 | V 0.0 8.4

7335.750000 42.17 -—- 74.00 31.83 100.0 | V 32.0 8.1

Final Result

Frequency MaxPeak

Limit Margin | Height | Pol Azimuth Corr.

(MHz) (dBuV/m)

dBuv/m) | (dB) (cm) (deg) | (dB/m)
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EUT Information

EUT Name:
Model:
TestMode:

Order No/Sample No:

ELAN 12” Touch Panel User Interface

ITP-12

BR_DH5_High channel
168362723/A003230744-008

TestVoltage: 120V/I60Hz
Remark: Temp 23 HumMi:56%
TestStandard: FCC 15.247
Tested By: Kei Zzhang
Reviewed By: Terry Yin
130T
120t
1001
£ 1
3 8ot
s} I
©
= 60T
g 7 " 3
40- *
1
201
0 } } } } H
1G 2G 3G 4G 5G
Frequency in Hz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) @Buv/m) | (@Buv/im) | (dBuv/m) (dB) (cm) (deg) | (dB/m)
2700.000000 48.97 54.00 5.03 100.0 | H 94.0 7.5
2700.170000 52.59 -—- 74.00 21.41 100.0 | H 94.0 7.5
4959.500000 39.63 54.00 14.37 100.0 | H 9.0 11.8
4961.000000 51.10 -—- 74.00 22.90 100.0 | H 190.0 11.8
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name:
Model:
TestMode:

Order No/Sample No:

ELAN 12” Touch Panel User Interface

ITP-12

BR_DH5_High channel
168362723/A003230744-008

TestVoltage: 120V/I60Hz
Remark: Temp 23 HumMi:56%
TestStandard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
130T
120t
100t
£ 1
Z 80T
o i
©
S 60T .
~  40- ‘ halrr “"""‘"‘L-«...*u.—i—-"'
20T
0 t } } } H
1G 2G 3G 4G 5G 6.2G
Frequency in Hz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.
(MH2) (dBuV/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
2700.000000 50.40 54.00 3.60 | 100.0 | V 147.0 7.5
2700.170000 53.75 - 74.00 20.25 100.0 | V 147.0 7.5
4960.000000 42.50 54.00 11.50 100.0 | V 152.0 11.8
4960.500000 51.14 — 74.00 22.86 100.0 | V 160.0 11.8
5400.000000 46.54 54.00 7.46 100.0 | V 152.0 13.5
5400.500000 53.57 74.00 20.43 | 100.0 | V 124.0 13.5
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) [ (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information
EUT Name: ELAN 12” Touch Panel User Interface
Model: ITP-12
TestMode: BR_DH5_High channel
Order No/Sample No: 168362723/A003230744-008
TestVoltage: 120V/I60Hz
Remark: Temp 23 HumMi:56%
TestStandard: FCC 15.247
Tested By: Kei Zzhang
Reviewed By: Terry Yin
130T
120
100t
€ 1
= 80T
m 1
©
S 60T
% &L
— 20+ 2k
1 *
20T
0 : : : : |
6.2G 8 9 10G 18G

Frequency in Hz

Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.

(MHz) @Buv/m) | (@Bpv/im) | @Bpv/m) | (dB) cm) (deg) | @B/m)
7459.158333 34.13 5400 | 19.87 | 1000 | H 61.0 85
7471.450000 43.50 74.00 | 30.50 | 100.0 | H 25.0 8.6

Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.

(MHz) @Buv/m) | @Buvim) | (dB) (cm) (deg) | (dB/m)
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EUT Information
EUT Name:
Model:
TestMode:
Order No/Sample No:
TestVoltage:
Remark:
TestStandard:
Tested By:
Reviewed By:

130T
120T

1001

ELAN 12” Touch Panel User Interface
ITP-12

BR_DH5_High channel
168362723/A003230744-008
120V/60Hz

Temp 23 HumMi:56%

FCC 15.247

Kei Zzhang

Terry Yin

Level in dBuVv/m

Critical Fregs

8 9 10G 18G
Frequency in Hz

Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) dBuVv/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)

7444.408333 42.70 74.00 31.30 100.0 | V 0.0 8.5

7452.766667 34.45 54.00 19.55 100.0 | V 31.0 8.5

Final Result

Frequency MaxPeak

Limit Margin | Height | Pol Azimuth Corr.

(MHz) (dBuV/m)

dBuv/m) | (dB) (cm) (deg) | (dB/m)
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Appendix B.8: Test Results of Radiated Emissions in Restricted Bands

EUT Information

EUT Name: ELAN 12” Touch Panel User Interface
Model: ITP-12
TestMode: BR_DH5_Low channel
Order No/Sample No: 168362723/A003230744-008
TestVoltage: 120V/I60Hz
Remark: Temp 23 HumMi:56%
TestStandard: FCC 15.247
Tested By: Kei Zzhang
Reviewed By: Terry Yin
130T
120
100t
€ 1
= 80T
m 1
©
= 60T
> 4+ *
3 ol
40 *
20T
0 : : : : : : : : : |
2310 2320 2340 2360 2380 2400 2410

Frequency in MHz

Critical Freqgs

Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.

(MHz) (dBuVv/m) | (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2338.500000 39.66 54.00 14.34 100.0 | H 329.0 6.8
2340.510000 49.67 — 74.00 24.33 100.0 | H 284.0 6.8

Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBpV/m) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
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EUT Information
EUT Name:

Model:

TestMode:

Order No/Sample No:

ELAN 12” Touch Panel User Interface
ITP-12

BR_DH5_Low channel
168362723/A003230744-008

TestVoltage: 120V/I60Hz
Remark: Temp 23 HumMi:56%
TestStandard: FCC 15.247
Tested By: Kei Zzhang
Reviewed By: Terry Yin
130T
120T
1001 A
1 fh
£ a
2 80T I
m 1
©
= 60T
s T ok
)
LIoL Sm—— - it
201
0 } } f f f } } } } !
2310 2320 2340 2360 2380 2400 2410
Frequency in MHz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (@BuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
2320.790000 49.78 74.00 2422 | 1000 |V 48.0 6.6
2325.010000 40.07 54.00 13.93 | 100.0 | V 82.0 6.6

Final Result

Frequency MaxPeak

Limit Margin | Height | Pol Azimuth Corr.

(MHz) (dBuV/m)

dBuv/m) | (dB) (cm) (deg) | (dB/m)
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A TUVRheinland*

EUT Information
EUT Name:

Model:

TestMode:

Order No/Sample No:

ELAN 12” Touch Panel User Interface

ITP-12
BR_DH5_High channel

168362723/A003230744-008

TestVoltage: 120V/I60Hz
Remark: Temp 23 HumMi:56%
TestStandard: FCC 15.247
Tested By: Kei Zzhang
Reviewed By: Terry Yin
130T
120
100t
€ 1
= 80T
% 1
S 60T ¥
% _
= 40l &
201
0 } } } } : : : : : |
2475 2480 2485 2490 2495 2500

Frequency in MHz

Critical Fregs

Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBpV/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
2483.541250 64.15 74.00 9.85 | 100.0 [ H 160.0 7.4
2483.845000 43.16 54.00 10.84 100.0 | H 160.0 7.4
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.

(MHz) @Buv/m) | @Buvim) | (dB) (cm)

(deg) (dB/m)
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EUT Information
EUT Name: ELAN 12” Touch Panel User Interface
Model: ITP-12
TestMode: BR_DH5_High channel
Order No/Sample No: 168362723/A003230744-008
TestVoltage: 120V/I60Hz
Remark: Temp 23 HumMi:56%
TestStandard: FCC 15.247
Tested By: Kei Zzhang
Reviewed By: Terry Yin
130T
120
£
=1
m
©
£
[ %
]
b = =
20T
0 : : : : : : : : : |
2475 2480 2485 2490 2495 2500

Frequency in MHz

Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) dBuVv/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2484.288750 51.87 74.00 22.13 100.0 | V 223.0 7.4
2484.888750 41.81 54.00 12.19 100.0 | V 137.0 7.4

Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.

(MHz) @Buv/m) | @Buvim) | (dB) (cm) (deg) | (dB/m)
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Appendix C: Test Results of Bluetooth Low Energy
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Appendix C.1: Test Results of Conducted Power Spectral Density

TestMode Antenna Channel Result{[dBnm/3-100kHz] Limit[dBm/3kHz] Verdict
2402 -9.46 <8.00 PASS

BLE 1M Antl 2440 -9.17 <8.00 PASS
2480 -8.93 <8.00 PASS
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Appendix C.2: Test Results of 6dB Bandwidth

TestMode

Antenna Channel

DTS BW [MHz]

FL[MHz]

FH[MHz]

Limit[MHz]

Verdict

BLE_1M

2402

0.672

2401.648

2402.320

0.5

PASS

Antl 2440

0.680

2439.656

2440.336

0.5

PASS

2480

0.684

2479.636

2480.320

0.5

PASS
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Appendix C.3: Test Results of 99% Bandwidth

TestMode

Antenna Channel

OCB [MHz] FL[MHz] FHMHz] Limit{MHz]

Verdict

BLE_1M

2402

1.0614 2401.466 2402.527 ---

Antl 2440

1.0609 2439.469 2440.530 ---

2480

1.0535 2479.465 2480.519 ---
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Appendix C.4: Test Results of Conducted Spurious Emissions Measured in 100 kHz
Bandwidth

Conducted Spurious Emission

TestMode Antenna Channel Fre[('a/llie_'zir]lge R?(;E%el Result[dBm] Limit[dBm] Verdict
Reference 3.34 3.34 PASS

2402 30~1000 3.34 -63.09 <-16.66 PASS

1000~26500 3.34 -52.61 <-16.66 PASS

Reference 2.90 2.90 PASS

BLE 1M Antl 2440 30~1000 2.90 -62.52 <-17.1 PASS
1000~26500 2.90 -52.91 <-17.1 PASS

Reference 3.13 3.13 PASS

2480 30~1000 3.13 -62.22 <-16.87 PASS

1000~26500 3.13 -53.47 <-16.87 PASS
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Band Edge
TestMode Antenna ChName Channel RefLevel[dBm] Result[dBm] Limit[dBm] Verdict
Low 2402 3.84 -49.6 <-16.16 PASS
BLE_1M Antl High 2480 4.30 -48.17 <-15.7 PASS
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Appendix C.5: Test Results of Radiated Spurious Emissions

Note: Testing wascarried out withinfrequency range 9kHz to the tenth harmonics. The measurementresultsbelow 30MHz and 18GHz -
26.5GHz were greaterthan 20dB below the limit, so only the radiated spuriousemissionsfrom 30MHz to 18GHz were reported.

30 MHz to 1GHz

EUT Information
EUT Name:

Model:

TestMode:

Order No/Sample No:

ELAN 12” Touch Panel User Interface
ITP-12

BLE_Mid channel
168362723/A003230744-008

TestVoltage: 120V/I60Hz
Remark: Temp 23 HUMi:56%
TestStandard: FCC 15.247
Tested By: Kei Zhang
Reviewed By: Terry Yin
80T
70T
60T
£ r
%50"
o T I J
©
< 40 & i
5 T
o 30T
- 1 % +*
20 ¥
10t
0 f f ——t f f f f f f |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequencyin Hz
Critical Fregs
Frequency MaxPeak Limit Margin | Height [ Pol | Azimuth Corr.
(MHz) @Buv/m) | @Buv/im) | (dB) (cm) (deg) (dB/m)
34.551539 20.64 40.00 19.36 100.0 | H 179.0 -22.4
90.401154 24.52 43.50 18.98 100.0 | H 49.0 -21.2
149.906923 25.42 43.50 18.08 100.0 | H 258.0 -22.5
309.509231 40.52 46.00 5.48 100.0 | H 13.0 -16.4
450.010000 37.29 46.00 8.71 100.0 | H 304.0 -13.3
635.914231 37.74 46.00 8.26 100.0 | H 327.0 -9.6
Final Result
Frequency QuasiPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpV/m) (dBpVv/m) (dB) (cm) (deg) (dB/m)
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EUT Information
EUT Name:

Model:

TestMode:

Order No/Sample No:

ELAN 12” Touch Panel User Interface
ITP-12

BLE_Mid channel
168362723/A003230744-008

TestVoltage: 120V/I60Hz
Remark: Temp 23 HumMi:56%
TestStandard: FCC 15.247
Tested By: Kei Zzhang
Reviewed By: Terry Yin
80T
70T
60T
£ uf r
3 50T
m T J
S 40 ! "
o 307 * *
- -+
20T
10T
0 } } } +— } } } } } } — |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical_Freqgs
Frequency MaxPeak Limit Margin | Height [ Pol | Azimuth Corr.
(MH2) (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
33.618846 35.84 40.00 4.16 100.0 | V 0.0 -22.7
65.181154 29.52 40.00 10.48 100.0 | V 0.0 -20.5
97.788077 31.37 43.50 12.13 100.0 | V 90.0 -19.6
146.661154 29.68 43.50 13.82 100.0 | V 0.0 -22.6
309.546539 33.48 46.00 12.52 100.0 | V 13.0 -16.4
629.758462 39.55 46.00 6.45 100.0 | V 71.0 9.7
Final Result
Frequency QuasiPeak Limit Margin | Height | Pol | Azimuth Corr.
(MHz) (dBpVv/m) (dBpV/m) (dB) (cm) (deg) (dB/m)
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1GHz-18GHz
Note: The highest waveform in the figure is Bluetooth Fundamental.

EUT Information

EUT Name: ELAN 12” Touch Panel User Interface
Model: ITP-12
TestMode: BLE_Low channel
Order No/Sample No: 168362723/A003230744-008
TestVoltage: 120V/60Hz
Remark: Temp 23 Humi:56%
TestStandard: FCC 15.247
Tested By. Kei Zzhang
Reviewed By: Terry Yin
130T
120t
100t
€ 1
= 80T
om 4
©
= 6oy
51 $ &
40-| *
20T
0 : : : : H
1G 2G 3G 4G 5G 6.2G

Frequency in Hz

Critical Freqgs

Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBpV/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
2700.170000 52.27 74.00 21.73 100.0 | H 94.0 7.5
2700.170000 49.23 54.00 4.77 100.0 | H 94.0 7.5
4803.500000 39.21 54.00 14.79 100.0 | H 17.0 11.8
4807.000000 51.36 74.00 22.64 100.0 | H 172.0 11.8
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBupVv/m) | (dBuVvV/m) dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name:
Model:
TestMode:

Order No/Sample No:

ELAN 12” Touch Panel User Interface

ITP-12

BLE_Low channel
168362723/A003230744-008

TestVoltage: 120V/I60Hz
Remark: Temp 23 HumMi:56%
TestStandard: FCC 15.247
Tested By: Kei Zzhang
Reviewed By: Terry Yin
130T
120t
100t
£ 1
Z 80T
o i
©
S 60T .
S 1 % Farii
~ 401 S “""'"""1.«-4...«1—*"
20T
0 } } } } H
1G 2G 3G 4G 5G 6.2G
Frequency in Hz
Critical_Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.
(MH2) (dBuV/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
2700.170000 50.81 54.00 3.19 100.0 | V 138.0 7.5
2700.340000 53.69 -— 74.00 20.31 100.0 | V 149.0 7.5
4801.500000 39.33 54.00 14.67 100.0 | V 179.0 11.8
4813.000000 50.59 — 74.00 23.41 100.0 | V 292.0 11.8
5400.500000 53.21 74.00 20.79 | 100.0 | V 158.0 13.5
5400.500000 46.94 54.00 7.06 | 100.0 |V 158.0 13.5
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) dBpVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information
EUT Name: ELAN 12” Touch Panel User Interface
Model: ITP-12
TestMode: BLE_Low channel
Order No/Sample No: 168362723/A003230744-008
TestVoltage: 120V/I60Hz
Remark: Temp 23 HumMi:56%
TestStandard: FCC 15.247
Tested By: Kei Zzhang
Reviewed By: Terry Yin
130T
120
100t
€ 1
= 80T
m 1
©
S 60T
¢ &L
3 ot *
1 *
20T
0 : : : : |
6.2G 8 9 10G 18G

Frequency in Hz

Critical_Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.

(MHz) @Buv/m) | (@Bpv/im) | @Bpv/m) | (dB) cm) (deg) | @B/m)
7206.933333 34.22 54.00 | 19.78 | 100.0 | H 72.0 8.8
7211.850000 42.44 74.00 | 31.56 | 100.0 | H 0.0 8.7

Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.

(MHz) @Buv/m) | @Buv/m) | (@B) (cm) deg) | (dB/m)
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EUT Information
EUT Name:
Model:
TestMode:
Order No/Sample No:
TestVoltage:
Remark:
TestStandard:
Tested By:
Reviewed By:.

130T
120T

1001

ELAN 12” Touch Panel User Interface
ITP-12

BLE_Low channel
168362723/A003230744-008
120V/60Hz

Temp 23 HumMi:56%

FCC 15.247

Kei Zzhang

Terry Yin

Level in dBuVv/m

Critical_Freqgs

8 9 10G 18G
Frequency in Hz

Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) dBuVv/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)

7206.441667 42.64 -—- 74.00 31.36 100.0 | V 53.0 8.8

7219.225000 34.42 54.00 19.58 100.0 | V 339.0 8.7

Final Result

Frequency MaxPeak
(MHz) (dBpVv/m)

Limit Margin | Height | Pol Azimuth Corr.
(dBuVv/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name:
Model:
TestMode:

Order No/Sample No:

TestVoltage:

ELAN 12” Touch Panel User Interface

ITP-12

BLE_Mid channel
168362723/A003230744-008
120V/I60Hz

Remark: Temp 23 HumMi:56%
TestStandard: FCC 15.247
Tested By: Kei Zzhang
Reviewed By: Terry Yin
130T
120t
1001
£ 1
3 8ot
s} I
©
S 60T
(0]
g 7 * £
40 *
|
201
0 } } } } H
1G 2G 3G 4G 5G
Frequency in Hz
Critical_Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) @Buv/m) | (@Buv/im) | (dBuv/m) (dB) (cm) (deg) | (dB/m)
2700.000000 48.94 54.00 5.06 100.0 | H 100.0 7.5
2700.340000 52.81 - 74.00 21.19 100.0 | H 100.0 7.5
4899.500000 39.41 54.00 14.59 100.0 | H 309.0 11.8
4905.000000 51.53 -—- 74.00 22.47 100.0 | H 174.0 11.8
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)




Prifbericht - Produkte
Test Report - Products

Appendix C
CN22DJA9 002
Page 17 of 27

A TUVRheinland*

EUT Information
EUT Name:

Model:

TestMode:

Order No/Sample No:

ELAN 12” Touch Panel User Interface
ITP-12

BLE_Mid channel
168362723/A003230744-008

TestVoltage: 120V/I60Hz
Remark: Temp 23 HumMi:56%
TestStandard: FCC 15.247
Tested By: Kei Zzhang
Reviewed By: Terry Yin
130T
120t
100t
£ 1
Z 80T
o i
©
<
= 60T
T L ¥ o
(]
| 20- " L_ IR “W
[ i rmaai
20T
0 t } } } H
1G 2G 3G 4G 5G 6.2G
Frequency in Hz
Critical_Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.
(MH2) (dBuV/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
2700.000000 54.18 - 74.00 19.82 100.0 | V 144.0 7.5
2700.170000 50.78 54.00 3.22 100.0 | V 144.0 7.5
4872.000000 39.35 54.00 14.65 100.0 | V 265.0 11.8
4909.500000 51.14 — 74.00 22.86 100.0 | V 204.0 11.8
5399.500000 52.99 74.00 21.01 | 100.0 |V 155.0 135
5400.000000 47.52 54.00 6.48 | 100.0 | V 149.0 135
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) dBpVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information
EUT Name: ELAN 12” Touch Panel User Interface
Model: ITP-12
TestMode: BLE_Mid channel
Order No/Sample No: 168362723/A003230744-008
TestVoltage: 120V/I60Hz
Remark: Temp 23 HumMi:56%
TestStandard: FCC 15.247
Tested By: Kei Zzhang
Reviewed By: Terry Yin
130T
120
100t
€ 1
= 80T
m 1
©
£ 60T
¢ &L
] i *
40“ %
20T
0 : : : : |
6.2G 8 9 10G 18G

Frequency in Hz

Critical_Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.

(MHz) @Buv/m) | (@Bpv/im) | @Bpv/m) | (dB) cm) (deg) | @B/m)
7317.558333 34.23 54.00 | 19.77 | 100.0 | H 158.0 8.2
7318.050000 41.63 74.00 | 32.37 | 100.0 | H 158.0 8.2

Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.

(MHz) @Buv/m) | @Buv/m) | (@B) (cm) deg) | (dB/m)
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EUT Information

EUT Name:
Model:
TestMode:
Order No/Sam
TestVoltage:

ple No:

ELAN 12” Touch Panel User Interface

ITP-12

BLE_Mid channel
168362723/A003230744-008

120V/60Hz

Remark: Temp 23 HumMi:56%
TestStandard: FCC 15.247
Tested By: Kei Zzhang
Reviewed By:. Terry Yin
130T
120t
100r1
£ 1
S a0t |
o i
©
S 60T
¢ I
s WM
40+
20T
0 } } } } |
6.2G 8 9 10G 18G
Frequency in Hz
Critical_Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) @Buv/m) | (@Buv/im) | (dBuv/m) (dB) (cm) (deg) (dB/m)
7322.966667 33.15 54.00 20.85 100.0 | V 240.0 8.2
7361.316667 44.02 - 74.00 29.98 100.0 | V 10.0 8.2
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name:
Model:
TestMode:

Order No/Sample No:

ELAN 12” Touch Panel User Interface

ITP-12

BLE_High channel
168362723/A003230744-008

TestVoltage: 120V/I60Hz
Remark: Temp 23 HumMi:56%
TestStandard: FCC 15.247
Tested By: Kei Zzhang
Reviewed By: Terry Yin
130T
120t
1001
£ 1
Z 80T
s} I
©
= 60T
g T * ”
40+ *
|
201
0 } } } } H
1G 2G 3G 4G 5G
Frequency in Hz
Critical_Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) @Buv/m) | (@Buv/im) | (dBuv/m) (dB) (cm) (deg) | (dB/m)
2700.170000 52.33 -—- 74.00 21.67 100.0 | H 96.0 7.5
2700.170000 49.22 54.00 4.78 100.0 | H 96.0 7.5
4951.500000 39.61 54.00 14.39 100.0 | H 56.0 11.8
4961.000000 51.00 -—- 74.00 23.00 100.0 | H 34.0 11.8
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information

EUT Name:
Model:
TestMode:

Order No/Sample No:

ELAN 12” Touch Panel User Interface

ITP-12

BLE_High channel
168362723/A003230744-008

TestVoltage: 120V/I60Hz
Remark: Temp 23 HumMi:56%
TestStandard: FCC 15.247
Tested By: Kei Zzhang
Reviewed By: Terry Yin
130T
120t
100t
£ 1
Z 80T
o i
©
<
= 60_-
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g ¥ o
- 40'[ 1 - W I"——'] R ‘W
20T
0 t } } } H
1G 2G 3G 4G 5G
Frequency in Hz
Critical_Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.
(MH2) (dBuV/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
2700.000000 53.70 - 74.00 20.30 100.0 | V 145.0 7.5
2700.000000 50.63 54.00 3.37 100.0 | V 145.0 7.5
4960.000000 50.38 -— 74.00 23.62 100.0 | V 149.0 11.8
4960.000000 39.34 54.00 14.66 100.0 | V 149.0 11.8
5400.000000 47.23 54.00 6.77 | 100.0 |V 156.0 13.5
5400.500000 55.05 74.00 1895 100.0 |V 156.0 13.5
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) dBpVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
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EUT Information
EUT Name: ELAN 12” Touch Panel User Interface
Model: ITP-12
TestMode: BLE_High channel
Order No/Sample No: 168362723/A003230744-008
TestVoltage: 120V/I60Hz
Remark: Temp 23 HumMi:56%
TestStandard: FCC 15.247
Tested By: Kei Zzhang
Reviewed By: Terry Yin
130T
120
100t
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= 80T
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Frequency in Hz

Critical_Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) dBuVv/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7445.391667 42.09 -—- 74.00 31.91 100.0 | H 268.0 8.5
7459.158333 33.95 54.00 20.05 100.0 | H 59.0 8.5

Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.

(MHz) @Buv/m) | @Buv/m) | (@B) (cm) deg) | (dB/m)
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EUT Information

EUT Name:
Model:
TestMode:

Order No/Sample No:

TestVoltage:
Remark:
TestStandard:
Tested By:
Reviewed By:

130T
120T

1001

ELAN 12” Touch Panel User Interface
ITP-12

BLE_High channel
168362723/A003230744-008
120V/60Hz

Temp 23 HumMi:56%

FCC 15.247

Kei Zzhang

Terry Yin

Level in dBuVv/m

Critical_Freqgs

8 9 10G 18G
Frequency in Hz

Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.

(MHz) dBuVv/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
7450.800000 42.90 -—- 74.00 31.10 100.0 | V 225.0 8.5
7452.275000 33.96 54.00 20.04 100.0 | V 251.0 8.5

Final Result

Frequency
(MHz)

MaxPeak
(dBpuV/m)

Limit Margin | Height | Pol Azimuth Corr.
(dBuVv/m) (dB) (cm) (deg) (dB/m)
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Appendix C.6: Test Results of Radiated Emissions in Restricted Bands

EUT Information

EUT Name: ELAN 12” Touch Panel User Interface
Model: ITP-12
TestMode: BLE_Low channel
Order No/Sample No: 168362723/A003230744-008
TestVoltage: 120V/I60Hz
Remark: Temp 23 HumMi:56%
TestStandard: FCC 15.247
Tested By: Kei Zzhang
Reviewed By: Terry Yin
130T
1201
1007
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Z 80t
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s Tt *
3 0L
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20T
0 } } } } } } } } } i
2310 2320 2340 2360 2380 2400 2410

Frequencyin MHz

Critical Fregs

Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.

(MHz) @Buv/m) | @Bpv/im) | @Bpv/m) | (dB) cm) (deg) | @B/m)
2336.600000 39.89 54.00 | 14.11 | 100.0 | H 248.0 6.8
2340.210000 49.66 74.00 | 24.34 | 100.0 | H 0.0 6.8

Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuV/m) | (dBpuV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland*

EUT Information

2410

EUT Name: ELAN 12” Touch Panel User Interface
Model: ITP-12
TestMode: BLE_Low channel
Order No/Sample No: 168362723/A003230744-008
TestVoltage: 120V/I60Hz
Remark: Temp 23 HumMi:56%
TestStandard: FCC 15.247
Tested By: Kei Zzhang
Reviewed By: Terry Yin
130T
120
100t
€ 1
2 80T
m 1
©
% 60T
§ + %
40 T ——— — - 4
20T
0 } } } } } } f f f !
2310 2320 2340 2360 2380 2400
Frequency in MHz
Critical_Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuv/m) | (dBuV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
2344.180000 40.00 54.00 14.00 | 100.0 | V 68.0 6.9
2347.435000 50.17 74.00 23.83 [ 100.0(V 161.0 6.9
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) dB) (cm) (deg) (dB/m)
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A TUVRheinland®

EUT Information
EUT Name:

Model:

TestMode:

Order No/Sample No:

ELAN 12” Touch Panel User Interface

ITP-12
BLE_High channel

168362723/A003230744-008

TestVoltage: 120V/I60Hz
Remark: Temp 23 HumMi:56%
TestStandard: FCC 15.247
Tested By: Kei Zzhang
Reviewed By: Terry Yin
130T
120t
100r1
£ 1
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©
£ 1
E 60_ &
3 0l
40 *
20T
0 } } } } } } } } } |
2475 2480 2485 2490 2495 2500
Frequency in MHz
Critical_Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) @dBpVv/m) | (@BpV/m) | (dBpV/m) dB) (cm) (deg) (dB/m)
2483.573750 56.49 - 74.00 17.51 100.0 | H 231.0 7.4
2483.705000 40.91 54.00 13.09 100.0 | H 344.0 7.4
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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A TUVRheinland*

EUT Information
EUT Name:

Model:

TestMode:

Order No/Sample No:

ELAN 12” Touch Panel User Interface

ITP-12
BLE_High channel
168362723/A003230744-008

TestVoltage: 120V/I60Hz
Remark: Temp 23 HumMi:56%
TestStandard: FCC 15.247
Tested By: Kei Zzhang
Reviewed By: Terry Yin
130T
120t
100r1 .
g T ("_-"‘ [
Z 8ot \\
o 1
©
£ 1
3 60_ *
] .g
401 * bttt
20T
0 } } } } } } } } |
2475 2480 2485 2490 2495 2500
Frequency in MHz
Critical_Freqgs
Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) @Buv/m) | (@Buv/im) | (dBuv/m) (dB) (cm) (deg) (dB/m)
2484.630000 57.09 - 74.00 16.91 100.0 | V 207.0 7.4
2485.440000 41.19 54.00 12.81 100.0 | V 207.0 7.4
Final Result
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBpV/m) | (dBpV/m) (dB) (cm) (deg) (dB/m)
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Appendix D: Test Results of FCC PART 15B & ICES-003

APPENDIX D: TEST RESULTS OF FCC 15B & ICES-003 1
APPENDIX D.1: TEST PLOTS OF RADIATED EMISSION, BELOW LGHAZ..........ooeiiiiiiiiitiieeciteecctee et cette e cettee s ssbae e sebae e ssbee e s nranesnns 2
Wi-fi connection wWith CaOmMera ANA TIUMPET ON ........ceeveveeceeeeteieiesiessteestestssstssssessssessssssesesessssessssssessssessessssassssensens 2
BIUGTOOTN QONNECLION .....vvcvvevvevveveereetietieteetetetestestevetestest e st esssassas s e s s e s s e s s e s s e s s assasaasssasesaessesseseeseeseessesseseessaasaasasaasasansansansan 4
APPENDIX D.2: TEST PLOTS OF RADIATED EMISSION, ABOVELGHZ...........coouviiiiiereectee ettt estee et e e e re e sreesaae e aae e beesareeens 6
Wi-fi connection with CaOMEra QNG TIUMPET ON ........eveeveeeeeieeieeieeieeteeiseeeeesseeeessssesssstestestessesssssesessesesssssassassassassansen 6

BIUETOOTN GONMNECHION .....eveeeeeeeeeeeeeeeeeeeeveetveteeveeasesveestesssssssesssesssassessessssssessssassessasssessessasssessessasssssssesssesenssssssesanes 8
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Appendix D.1: Test Plots of Radiated Emission, Below 1GHz

Note: 1.The following illustration shows the limit that meet the FCC requirements, and these measured value
also comply with IC requirements. 2. This testing was carried out on all operation modes, but only the worst
case was presented in this report.

Wi-fi connection with Camera and Trumpet on

EUT Information

EUT Name: ELAN 12” Touch Panel User Interface
Order No: 168362723120
Model: ITP-12
TestMode: Wireless communication (wifi)
TestVoltage: AC 120V, 60Hz
TestBy: Kevin Zhou
Review By: Gary Chen
Tem./Hum./Pressure: 24.7°C/52%/101kPa
80T
70T
60T
e+
S sot [
8 1 | :
540“ . % % g
$ 30t 2
3] *
20T
10T
0 t ——t—+—+ t t t t ——t—+ i
30M 50 60 80 100M 200 300 400 500 800 1G

Frequency in Hz

Critical Fregs

Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBpVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
153.190000 26.69 43.50 16.81 200.0 | H 129.0 21.1
223.495000 35.36 46.00 10.64 1000 | H 149.0 18.7
259.017000 36.90 46.00 9.10 100.0 [ H 166.0 19.8
314.016000 36.66 46.00 9.34 100.0 [ H 130.0 21.8
562.142000 39.45 46.00 6.55 200.0 [ H 256.0 26.5
592.891000 38.76 46.00 7.24 200.0 [ H 262.0 27.5

Final Result
Frequency QuasiPea Limit Margin Meas. Bandwid | Height [ Pol Azimuth Corr.
(MHz) k (dBpV/m dB) Time th (cm) (deg) (dB/m)

(dBuVv/m) ) (ms) (kHz)

223.495000 30.37 46.00 15.63 1000.0 120.000 100.0 | H 149.0 18.7
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EUT Information
EUT Name:

Order No:

Model:

TestMode:
TestVoltage:

TestBy:

Review By:
Tem./Hum./Pressure:

ELAN 12” Touch Panel User Interface
168362723120

ITP-12

Wireless communication (wifi)

AC 120V, 60Hz

Kevin Zhou

Gary Chen

24.7°C/52%/101kPa

80T
70T
60T
£ uf [
| .
T 40 J *
= 1 * g
S 304 * 5
e | & %
20T
10t
0 } } } —t } } } } } } +— |
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical Freqgs
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
42.319000 27.05 40.00 12.95 100.0 | V 257.0 20.1
51.146000 26.46 40.00 13.54 100.0 | V 252.0 20.8
153.578000 30.24 43.50 13.26 100.0 [ V 88.0 21.2
223.843000 36.09 46.00 9.91 1000 [ V 0.0 18.7
256.883000 34.64 46.00 11.36 200.0 [ V 91.0 19.6
605.210000 41.86 46.00 4.14 2000 [V 192.0 27.9
Final Result
Frequency QuasiPea Limit Margin Meas. Bandwid | Height | Pol Azimuth Corr.
(MHz) k (dBpV/m dB) Time th (cm) (deg) (dB/m)
(dBuVv/m) ) (ms) (kHz)
223.843000 30.82 46.00 15.18 1000.0 120.000 100.0 | V 0.0 18.7
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Bluetooth connection

EUT Information
EUT Name:

Order No:

Model:

TestMode:
TestVoltage:

TestBy:

Review By:
Tem./Hum./Pressure:

ELAN 12” Touch Panel User Interface
168362723120

ITP-12

Play musicthrough Bluetooth

AC 120V, 60Hz

Kevin Zhou

Gary Chen

24.7°C/52%/101kPa

80T
70T
60T
Laf [
%50:: —
S 40 | 2 i * oy N
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% 30T *
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30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical_Fregs
Frequency MaxPeak Limit Margin | Height [ Pol Azimuth Corr.
(MHz) (dBpV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
156.973000 30.58 43.50 12.92 200.0 | H 213.0 21.5
255.739000 46.30 46.00 -0.30 100.0 | H 176.0 19.5
323.619000 37.75 46.00 8.25 100.0 | H 180.0 21.7
503.942000 41.80 46.00 4.20 2000 | H 37.0 25.6
574.461000 38.60 46.00 7.40 2000 | H 271.0 26.3
951.985000 38.23 46.00 7.77 1000 [ H 144.0 32.0
Final Result
Frequency QuasiPea Limit Margin Meas. Bandwid | Height [ Pol Azimuth Corr.
(MHz) k (dBpVvV/m dB) Time th (cm) (deg) (dB/m)
(dBuVv/m) (ms) (kHz)
255.739000 42.08 46.00 3.92 1000.0 120.000 100.0 | H 176.0 19.5
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EUT Information

EUT Name: ELAN 12” Touch Panel User Interface
Order No: 168362723120
Model: ITP-12
TestMode: Play musicthrough Bluetooth
TestVoltage: AC 120V, 60Hz
TestBy: Kevin Zhou
Review By: Gary Chen
Tem./Hum./Pressure: 24.7°C/52%/101kPa
80T
70T
60T
e T
> 50T |_
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30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Critical Freqgs
Frequency MaxPeak Limit Margin | Height | Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
155.033000 31.60 43.50 11.90 100.0 | V 28.0 21.4
222.739000 34.94 46.00 11.06 100.0 | V 117.0 18.7
255.719000 34.04 46.00 11.96 200.0 | V 251.0 19.5
307.420000 34.85 46.00 11.15 200.0 | V 134.0 21.4
568.290000 42.88 46.00 3.12 100.0 | V 212.0 26.3
611.321000 42.47 46.00 3.53 100.0 | V 204.0 27.7
Final Result
Frequency QuasiPea Limit Margin Meas. Bandwid | Height | Pol Azimuth Corr.
(MHz) k (dBuVv/m (dB) Time th (cm) (deg) (dB/m)
(dBuVv/m) ) (ms) (kHz)
568.290000 40.58 46.00 5.42 1000.0 120.000 100.0 | V 212.0 26.3
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AN

TUVRheinland®

Appendix D.2: Test Plots of Radiated Emission, Above 1GHz

Note: 1. Testing was carried out within frequency range 30MHz to the 5" harmonics. The measurement
results above 6GHz were greater than 20dB below the limit, so only record the test result within the 30MHz to

6GHz. 2. The highestwaveform in the figure is Fundamental and/or harmonics frequency.

Wi-fi connection with Camera and Trumpet on

EUT Information

EUT Name: ELAN 12” Touch Panel User Interface
Order No: 168362723120
Model: ITP-12
TestMode: Wireless communication (wifi)
TestVoltage: AC 120V, 60Hz
TestBy: Kevin Zhou
Review By: Gary Chen
Tem./Hum./Pressure: 24.7°C/52%/101kPa
80T
70T
60T
£ T
> 50T
a T % %
2 40t r *
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& 30~
e
20T
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0 t t } t i
1G 2G 3G 4G 5G 6G
Frequency in Hz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height | Pol Azimuth Corr.
(MHz) @Bpv/m) | @Bpv/m) | (@Buv/m) (dB) (cm) (deg) (dB/m)
1752.000000 34.30 54.00 19.70 | 100.0 | H 332.0 8.8
1752.000000 35.82 74.00 38.18 1000 | H 332.0 -8.8
1970.000000 36.29 74.00 37.71 100.0 | H 259.0 -7.6
1970.000000 35.00 54.00 19.00 100.0 | H 259.0 -7.6
2637.000000 37.44 54.00 16.56 100.0 | H 105.0 -3.4
2637.000000 40.81 74.00 33.19 100.0 | H 105.0 -3.4
3602.000000 41.63 54.00 12.37 100.0 | H 166.0 -0.6
3602.000000 42.95 74.00 31.05 100.0 | H 166.0 -0.6
4295.500000 45.27 74.00 28.73 100.0 | H 194.0 2.2
4295.500000 44.30 54.00 9.70 | 100.0 [ H 194.0 2.2
4520.000000 44.63 54.00 9.37 100.0 | H 244.0 2.1
4520.000000 45.45 74.00 28.55 | 100.0 | H 244.0 2.1




Prifbericht - Produkte
Test Report - Products

Appendix D A TUVRheinland®
CN22DJA9 002
Page 7 of 9

EUT Information

EUT Name:
Order No:
Model:
TestMode:

TestVoltage:

TestBy:
Review By:

Tem./Hum./Pressure:

801

ELAN 12” Touch Panel User Interface
168362723120

ITP-12

Wireless communication (wifi)

AC 120V, 6
Kevin Zhou
Gary Chen

OHz

24.7°C/52%/101kPa

701
60
£
> 507
=1
@ ‘ Fo%
£ 401 % ¥ ik
T * IW#
3 304 i et
—
20
10
0 } } } } |
1G 2G 3G 4G 5G 6G
Frequency in Hz
Critical Freqgs
Frequency MaxPeak | Average Limit Margin | Height [ Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
1752.000000 36.34 54.00 17.66 100.0 [ V 213.0 -8.8
1752.000000 37.86 74.00 36.14 100.0 [ V 213.0 -8.8
2100.000000 37.02 74.00 36.98 100.0 [ V 228.0 -7.5
2100.500000 34.44 54.00 19.56 100.0 [ V 228.0 -7.5
2656.000000 37.57 54.00 16.43 100.0 [ V 332.0 -3.2
2656.000000 40.48 74.00 33.52 100.0 [ V 332.0 -3.2
3789.000000 40.39 54.00 13.61 100.0 [ V 0.0 0.0
3789.000000 42.76 74.00 31.24 100.0 [ V 0.0 0.0
4443.500000 42.33 54.00 11.67 100.0 [ V 100.0 1.9
4443.500000 45.00 74.00 29.00 100.0 [ V 100.0 1.9
4764.000000 43.37 54.00 10.63 100.0 [ V 68.0 2.9
4764.000000 44.86 74.00 29.14 100.0 [ V 68.0 2.9
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Bluetooth connection
EUT Information
EUT Name: ELAN 12” Touch Panel User Interface
Order No: 168362723120
Model: ITP-12
TestMode: Play musicthrough Bluetooth
TestVoltage: AC 120V, 60Hz
TestBy: Kevin Zhou
Review By: Gary Chen
Tem./Hum./Pressure: 24.7°C/52%/101kPa
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Frequency in Hz
Critical Fregs
Frequency MaxPeak | Average Limit Margin | Height [ Pol Azimuth Corr.
(MHz) (dBpv/m) | @Buv/im) | (dBuVv/m) (dB) (cm) (deg) (dB/m)
1769.500000 32.80 54.00 21.20 | 100.0 | H 194.0 8.7
1769.500000 34.93 74.00 39.07 | 100.0 | H 194.0 8.7
2162.500000 34.10 54.00 19.90 | 100.0 | H 346.0 7.4
2163.000000 36.69 74.00 37.31 | 100.0 | H 346.0 7.4
2571.500000 37.00 54.00 17.00 | 100.0 [ H 278.0 3.9
2572.000000 40.08 74.00 33.92 | 100.0 | H 189.0 39
3695.500000 39.44 54.00 14.56 | 100.0 | H 273.0 0.2
3695.500000 42.49 74.00 3151 | 100.0 | H 273.0 0.2
4627.000000 44.74 54.00 9.26 | 100.0 | H 185.0 2.1
4627.000000 45.67 74.00 28.33 | 100.0 | H 185.0 2.1
4824.500000 47.19 54.00 6.81 | 100.0 [ H 166.0 2.0
4824.500000 47.60 74.00 26.40 | 100.0 | H 166.0 2.0
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EUT Information
EUT Name: ELAN 12” Touch Panel User Interface
Order No: 168362723120
Model: ITP-12
TestMode: Play musicthrough Bluetooth
TestVoltage: AC 120V, 60Hz
TestBy: Kevin Zhou
Review By: Gary Chen
Tem./Hum ./Pressure: 24.7°C/52%/101kPa
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Frequency in Hz

Critical Freqgs

Frequency MaxPeak | Average Limit Margin | Height [ Pol Azimuth Corr.
(MHz) (dBuVv/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg) (dB/m)
1752.000000 35.99 54.00 18.01 100.0 [ V 156.0 -8.8
1752.000000 38.01 74.00 35.99 100.0 [ V 156.0 -8.8
1997.000000 35.03 54.00 18.97 100.0 [ V 73.0 -7.4
1997.000000 36.62 74.00 37.38 100.0 [ V 73.0 7.4
2769.500000 36.94 54.00 17.06 100.0 [ V 288.0 -3.4
2769.500000 40.10 74.00 33.90 100.0 [ V 288.0 -3.4
3730.000000 40.16 54.00 13.84 100.0 [ V 27.0 0.2
3730.000000 42.57 74.00 31.43 100.0 | V 27.0 0.2
4318.500000 43.36 54.00 10.64 100.0 [ V 346.0 2.2
4318.500000 44.39 74.00 29.61 100.0 [ V 346.0 2.2
4509.500000 43.36 54.00 10.64 100.0 [ V 256.0 2.1
4509.500000 45.93 74.00 28.07 100.0 [ V 256.0 2.1




